Choose Category

     Quick Search   Minimize
  

Product List
796-996-1096 Scale Components
Quantity 
 

 

 

KeyQtyPart #Description
12318-638 Scale spindle Includes bushing
12318-638 Scale spindle Includes bushing
21152-223 Junction box
31152-224 Console cable
41318-665 Mounting bracket
51152-225 Scale console EZ 150 Model
62102-008Nut 5/8"
(Not Available)
62102-008Nut 5/8”
(Not Available)
72108-021Lock washer 5/8"
(Not Available)
72108-021Lock washer 5/8”
(Not Available)
82100-143Bolt 5/8" x 5 1/2", Grade 5
(Not Available)
82100-143Bolt 5/8” x 5 1/2”, Grade 5
(Not Available)
92100-187Bolt 1" x 5", Grade 5
(Not Available)
92100-187Bolt 1” x 5”, Grade 5
(Not Available)
102108-025Lock washer 1"
(Not Available)
102108-025Lock washer 1"
(Not Available)
112102-011Nut 1"
(Not Available)
112102-011Nut 1”
(Not Available)
121152-226 Scale tongue
131318-624 Tongue Scale single tab
131318-628 Tongue Scale clevis type
141154-598 Power cable 10 Ft.